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FCC RF Test Report

Report No. : FG582503B

LTE Band 26 / 3MHz
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Middle Channel / 16QAM
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| Spurious Emissions | Spurious Emissions
Rangelow |  Rangeup | RBW | Power Abs | auimit | Rangelow |  Rangeup | RBW | | PowerAbs | auimit |
30.000 MHz 815.000 MHz 100.000 kHz | TB1.45802 MHz | -56.28 dim | ~43.28 dB- | 30.000 MHz 815.000 M-z 100.000 kHz | B13.62694 MHZ | -55.92 dim | ~42.92 di- |
E60.000 MHz 100.000 kHz B70.41958 MHz -55.57 dam -42.57 db E60.000 MHz 1.000 GHz 100.000 kHz B76.43357 MHz -55.47 dam -42.47 db
1.000 GHz 1.000 MHz | 2.95226 GHz | -43.80 dBm | -30.80 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.97676 GHz | -43.67 dim | -30.67 dB
3.000 1.000 MHz 6.97075 GHz -39.14 dam -26.14 dil 3.000 7.000 GHz 1.000 MHz 6.99925 GHz -39.14 dam -26.14 dil
7.000 GHz 1,000 MHz 7.54811 GHz -39.98 dBm 7.000 GMz 9,000 GHz 1,000 MHz 7.54861 GHZ -39.92 diém -26.92 dB
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| Spurious Emissions | Spurious Emissions
Rangelow |  Rangeup | RBW | Frequancy | PowerAbs | auimit | Rangelow |  Rangeup | RBW | | Powerabs | auimit |
30.000 MHz 815.000 MHz 100.000 kHz | T64.98126 MHz | -56.25 dim | ~43.25 di- | 30.000 MHz 815.000 M-z 100.000 kHz | T96.36557 MHz | -56.25 dim | ~43.25 dB- |
B60.000 MHz 1.000 GHz 100.000 kHz 900.62037 MHz -55.58 dam -42.56 db E60.000 MHz 1.000 GHz 10:0.000 kHz B62.02797 MHz -55.54 dim -42.54 db
1.000 GHz 3.000 GMz 1.000 MHz | 2.79680 GHz | -43.73 dBm | -30.73 dB 1.000 GHz 3.000 GHz 1.000 MHz | 2.96226 GHz | -43.46 dim | =30.46 dB
3.000 GHz 1.000 MHz 6.98425 GHz -36.99 dim -25.99 di 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -39.18 dim -26.16 di
7.000 GHz 1,000 MHz 7.51912 GHz ~40.06 dBm -27.06 dB 7.000 GMz 9.000 GHz 1,000 MHz B.35241 GHz ~40.10 dBm -27.10 dB
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| Spurious Emissions | Spurious Emissions
Rangelow |  Rangeup | RBW | | PowerAbs | auimit | Rangelow |  Rangeup | RBW | | PowerAbs | auimit |
30.000 MHz 815.000 MHz 100.000 kHz | B13.62694 MHz | -55.91 dim | ~42.91 di- | 30.000 MHz 815.000 M-z 100.000 kHz | B14.41154 MHz | -55.95 dim | ~42.95 di- |
E60.000 MHz 100.000 kHz 901.04895 MHz -55.62 dam -42.62 db E60.000 MHz 1.000 GHz 100.000 kHz 969.86014 MHz -55.54 dBm -42.54 db
1.000 GHz 1.000 MHz | 2.87228 GHz | -43.72 dBm | -30.72 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.87428 GHz | -43.73 dBm | -30.73 dB
3.000 1.000 MHz 6.98475 GHz -38.98 dam -25.98 db 3.000 7.000 GHz 1.000 MHz 6.97825 GHz -39.03 dam -26.03 dB
7.000 GHz 1,000 MHz 7.55261 GHz -39.99 dim -26.99 dB 7.000 GMz 9,000 GHz 1,000 MHz 7.54311 GHz -39.99 dim -26.99 dB
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Rangelow |  Rangeup | RBW | | Powerabs | auimit | Rangelow |  Rangeup | RBW | | PowerAbs | ALimit ||
30.000 MHz 815.000 MHz 100.000 kHz | TO6.52799 MHz | -56.20 dim | ~43.20 dB- | 30.000 MHz 815.000 M-z 100.000 kHz | T3Z.02774 MHz | -56.08 dim | ~43.08 di- |
E60.000 MHz 1.000 GHz 100.000 kHz 907.34266 MHz -55.29 dam -42.20 db E60.000 MHz 1.000 GHz 100.000 kHz B84.82517 MHz -55.48 dam -42.44 db
1.000 GHz 3.000 GMz 1.000 MHz | 2.88728 GHz | -43.62 dim | -30.62 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.85329 GHz | -43.67 dim | -30.67 dB
3.000 GHz 1.000 MHz 6.96975 GHz -38.90 dam -25.90 db 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 T -39.01 dBm -26.01 dB
7.000 GHz 1,000 MHz 7.54211 GHz ~40.07 dBm -27.07 dB 7.000 GMz 9,000 GHz 1,000 MHz 7.53512 GHz «40.08 dBm -27.05 dB
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Rangelow |  Rangeup | RBW | Power Abs | auimit | Rangelow |  Rangeup | RBW | Power Abs | ALimit ||
30.000 MHz 815.000 MHz 100.000 kHz T3Z-02774 MHz | -56.20 dim | ~43.20 dB 30.000 MHz 815.000 M-z 100.000 kHz TH3I.B1184 MHz | -56.00 dim | ~43.09 dB
E60.000 MHz 100.000 kHz P07.76224 MHz -55.63 dam -42.63 db E60.000 MHz 1.000 GHz 100.000 kHz -55.33 dam -42.33 db
1.000 GHz 1.000 MHz -43.78 dBm | -30.78 dB 1.000 GHz Iz 1.000 MHz -43.35 dim | =30.35 dB
3.000 1.000 MHz -39.03 dBm -26.03 dB 3.000 1.000 MHz 6.96825 T -39.20 dam -26,20 dB
7.000 GHz 1,000 MHz ~40.02 dBm -27.02 dB 7.000 GHz 1,000 MHz 7.55011 GHz -39.90 dBm -26.90 dB
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Range low | Rangeup | RBW | | Powerabs | auimit | Rangelow |  Rangeup | RBW | | Powerabs | auimit |
30.000 Mz 815.000 M-z 100,000 kHz B12.05772 MHz | -55 64 dBm | ~42.64 dB 30.000 MHz 815.000 Mz 100,000 kHz B11.66542 MHz | =54 32 dim | -41.32 dB
E60.000 MHz 3 100,000 kHz BA5.80420 MHZ -55.58 dBm -42.58 db E60.000 MHz 1.000 GHz 100.000 kHz B88.18182 MHz -55.35 dim -42,35 db
1.000 GHz 1.000 MHz 2.85529 GHz | =43.87 dBm | -30.87 dB 1.000 GHz 3.000 GMz 1.000 MHz 2.85229 GHz | ~43.64 dBm | -30.64 dB
3.000 GHz 1.000 MHz 6.99475 GHz -36.85 dBm -25.85 di 3.000 GHz 1.000 MHz 6.98175 GHz -39.25 dBm -26.25 di
7.000 GHz 1,000 MHz 7.54E11 GHz <40.08 dBm -27.05 dB 7.000 GMz 1,000 MHz 7.54361 GHz -40.02 dBm -27.02 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow |  Rangeup | RBW | | PowerAbs | auimit | Rangelow |  Rangeup | RBW | | PowerAbs | ALimit ||
30.000 MHz 815.000 MHz 100.000 kHz | B14.41154 MHz | -55.08 dim | ~42.08 di- | 30.000 MHz 815.000 M-z 100.000 kHz | B14.41154 MHz | -54.18 dim | ~41.18 dB- |
E60.000 MHz 100.000 kHz P18.53147 MHz ~55.49 dBm -42.49 db E60.000 MHz 1.000 GHz 100.000 kHz 994, 19580 MHz -55.58 dam -42.56 db
1.000 GHz 1.000 MHz | 2.90227 GHz | -43.73 dBm | -30.73 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.84579 GHz | -43.67 dim | -30.67 dB
3.000 1.000 MHz 6.9747 T -38.90 dam -25.90 db 3.000 7.000 GHz 1.000 MHz 6.99825 GHz -39.07 dam -26.07 dB
7.000 GHz 1,000 MHz 7.52862 GHz -39.93 dim -26.93 dB 7.000 GMz 9,000 GHz 1,000 MHz 7.53212 GHz -39.93 diém -26.93 dB
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Rangelow |  Rangeup | RBW | | Powerabs | auimit | Rangelow |  Rangeup | RBW | | PowerAbs | auimit |
30.000 MHz 815.000 MHz 100.000 kHz | 7831959 MHz | -56.15 dBm | ~43.15 dB- | 30.000 MHz 815.000 M-z 100.000 kHz | 734.38156 MHz | -55.91 dim | ~42.91 dB- |
E60.000 MHz 1.000 GHz 100.000 kHz 694.89510 MHz -55.81 dBm -42.61 db E60.000 MHz 1.000 GHz 100.000 kHz 948.60140 MHz -55.63 dam -42.63 db
1.000 GHz 3.000 GMz 1.000 MHz | 2.84279 GHz | -43.68 dim | -30.68 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.96426 GHz | -43.85 dim | -30.85 dB
3.000 GHz 1.000 MHz 6.98525 GHz -39.01 dim -26.01 dil 3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -38.87 dim -25.87 dil
7.000 GHz 1,000 MHz B.35541 GHz -39.83 diém -26.83 dB 7.000 GMz 9,000 GHz 1,000 MHz 7.54811 GHz -39.84 dBm -26.84 dB
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30.000 Mz 815.000 M-z 100,000 kHz B11.66542 MHz | -53.36 dBim | ~40.36 dB 30.000 MHz 815.000 Mz 100,000 kHz B11.66542 MHz | -52.58 dBm |
1.000 GHz 10:0.000 kHz 911.53848 MHz -55.41 dim -42.81 dB 1.000 GHz 10:0.000 kHz BEE.04196 MHz -55.54 dim
1.000 MHz 2.850929 GHz | =43_50 dBm | -30.50 dB 3.000 GMz 1.000 MHz 2.84529 GHz | =43.72 dBm |
1.000 MHz 6.98875 GHz -30.24 dam - 7.000 GHz 1.000 MHz 6.99025 GHz -38.93 dBm
1,000 MHz 7.53B62 GHz <40.07 dBm 9,000 GHz 1,000 MHz 7.54861 GHz ~39.95 dBm
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30.000 MHz 815.000 MHz 100.000 kHz | BO0.68091 MHz | -56.04 dBm | ~43.04 dB- | 30.000 MHz 815.000 M-z 100.000 kHz | TT0.47351 MHz | -56.11 dim | ~43.11 dB- |
E60.000 MHz 100.000 kHz 977.41250 MHz -55.66 dBm -42.66 db E60.000 MHz 1.000 GHz 100.000 kHz B71.25674 MHz -55.39 dam -42.39 db
1.000 GHz 1.000 MHz | 2.86378 GHz | =43.79 dBm | -30.79 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.83529 GHz | -43.62 dim | -30.62 dB
3.000 1.000 MHz 6.98925 GHz -39.20 dam -26.20 dB 3.000 7.000 GHz 1.000 MHz 696975 GHz -39.04 dBm -26.04 di
7.000 GHz 1,000 MHz 8.82979 GHz -40.02 dBm -27.02 dB 7.000 GMz 9,000 GHz 1,000 MHz B.34241 GHZ -39.78 dém -26.78 dB
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Rangelow |  Rangeup | RBW | | Powerabs | auimit | Rangelow |  Rangeup | RBW | | Powerabs | auimit |
30.000 MHz 815.000 MHz 100.000 kHz | TH3.B1184 MHz | -56.02 dim | ~43.02 dB- | 30.000 MHz 815.000 M-z 100.000 kHz | T94.01174 MHz | -56.11 dim | ~43.11 dB- |
E60.000 MHz 1.000 GHz 100.000 kHz B888.18182 MHz -55.37 dam -42,37 db E60.000 MHz 1.000 GHz 100.000 kHz B47.20280 MHz -55.51 dam -42.51 db
1.000 GHz 3.000 GMz 1.000 MHz | 2.86228 GHz | -43.62 dim | -30.62 dB 1.000 GHz 3.000 GMz 1.000 MHz | 2.98575 GHz | -43.81 dim | -30.81 dB
3.000 GHz 1.000 MHz 6.98075 GHz -39.11 dam -26.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97 T -38.91 dam -25.91 dB
7.000 GHz 1,000 MHz 7.54E11 GHz -39.88 dBém -26.88 dB 7.000 GMz 9,000 GHz 1,000 MHz B.34541 GH2 -39, 74 dBm -26.74 dB
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0021
30 Normal Voltage 0.0117
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0122
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0021

Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) = 3.135V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0139
30 Normal Voltage 0.0133
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0127
0 Normal Voltage 0.0139

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0029

Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0036
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0167
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0191 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0143
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0012
20 Battery End Point 0.0048

Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) = 3.135V. ; Maximum Voltage =4.4V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.

SPORTON INTERNATIONAL (SHENZHEN) INC.
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Report No. : FG582503B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0110
40 Normal Voltage 0.0016
30 Normal Voltage 0.0091
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0095
0 Normal Voltage 0.0103

-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0114
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) = 3.315 V. ; Maximum Voltage =4.4V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Report No. : FG582503B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0038
30 Normal Voltage 0.0153
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0128
0 Normal Voltage 0.0141
-10 Normal Voltage 0.0038 PASS
-20 Normal Voltage 0.0153
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0000
20 Battery End Point 0.0038
Note:
1. Normal Voltage = 3.3V. ; Battery End Point (BEP) = 3.135V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0155
30 Normal Voltage 0.0127
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0127
0 Normal Voltage 0.0028

-10 Normal Voltage 0.0113 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) = 3.135V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Report No. : FG582503B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0116
40 Normal Voltage 0.087
30 Normal Voltage 0.0115
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0067
0 Normal Voltage 0.0087

-10 Normal Voltage 0.0112 PASS
-20 Normal Voltage 0.058
-30 Normal Voltage 0.078
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) = 3.135V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission
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waanas. FCC RF Test Report

Report No. : FG582503B

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3758.92 -48.33 -13 -35.33 -61.10 -55.52 0.81 8.00 H

5638.38 -49.47 -13 -36.47 -68.22 -59.46 1.01 11.00 H
Middle 7517.84 -47.64 -13 -34.64 -69.81 -59.88 1.46 13.70 H

3758.92 -48.73 -13 -35.73 -61.8 -55.92 0.81 8.00 \

5638.38 -49.36 -13 -36.36 -68.42 -59.35 1.01 11.00 V

7517.84 -47.37 -13 -34.37 -69.86 -59.61 1.46 13.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3758.92 -49.07 -13 -36.07 -61.84 -56.26 0.81 8.00 H

5638.38 -49.76 -13 -36.76 -68.51 -59.75 1.01 11.00 H
Middle 7517.84 -46.91 -13 -33.91 -69.08 -59.15 1.46 13.70 H

3758.92 -49.32 -13 -36.32 -62.39 -56.51 0.81 8.00 \

5638.38 -49.31 -13 -36.31 -68.37 -59.30 1.01 11.00 \Y

7517.84 -47.42 -13 -34.42 -69.91 -59.66 1.46 13.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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Report No. : FG582503B

LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3755.68 -49.75 -13 -36.75 -62.52 -56.94 0.81 8.00 H

5633.52 -48.65 -13 -35.65 -67.40 -58.64 1.01 11.00 H
Middle 7511.36 -47.84 -13 -34.84 -70.01 -60.08 1.46 13.70 H

3755.68 -49.13 -13 -36.13 -62.2 -56.32 0.81 8.00 \

5633.52 -48.93 -13 -35.93 -67.99 -58.92 1.01 11.00 V

7511.36 -47.54 -13 -34.54 -70.03 -59.78 1.46 13.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3751.18 -49.53 -13 -36.53 -62.30 -56.72 0.81 8.00 H

5626.77 -49.36 -13 -36.36 -68.11 -59.35 1.01 11.00 H
Middle 7502.36 -47.96 -13 -34.96 -70.13 -60.20 1.46 13.70 H

3751.18 -48.84 -13 -35.84 -61.91 -56.03 0.81 8.00 \

5626.77 -49.51 -13 -36.51 -68.57 -59.50 1.01 11.00 \

7502.36 -47.88 -13 -34.88 -70.37 -60.12 1.46 13.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3746.68 -47.99 -13 -34.99 -60.76 -55.18 0.81 8.00 H

5620.02 -49.96 -13 -36.96 -68.71 -59.95 1.01 11.00 H
Middle 7493.36 -45.94 -13 -32.94 -68.11 -58.18 1.46 13.70 H

3746.68 -49.22 -13 -36.22 -62.29 -56.41 0.81 8.00 \

5620.02 -49.42 -13 -36.42 -68.48 -59.41 1.01 11.00 V

7493.36 -47.91 -13 -34.91 -70.4 -60.15 1.46 13.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3742.18 -49.61 -13 -36.61 -62.38 -56.80 0.81 8.00 H

5613.27 -49.12 -13 -36.12 -67.87 -59.11 1.01 11.00 H
Middle 7484.36 -47.55 -13 -34.55 -69.72 -59.79 1.46 13.70 H

3742.18 -50.15 -13 -37.15 -63.22 -57.34 0.81 8.00 \

5613.27 -48.78 -13 -35.78 -67.84 -58.77 1.01 11.00 V

7484.36 -47.70 -13 -34.70 -70.19 -59.94 1.46 13.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3463.92 -50.72 -13 -37.72 -63.55 -57.91 0.81 8.00 H
5195.88 -43.50 -13 -30.50 -62.03 -52.55 0.95 10.00 H
Middle 6927.84 -46.81 -13 -33.81 -68.15 -59.08 1.13 13.40 H
3463.92 -51.60 -13 -38.60 -64.94 -63.39 0.81 12.60 \
5195.88 -46.57 -13 -33.57 -65.2 -58.32 0.95 12.70 V
6927.84 -47.68 -13 -34.68 -68.67 -58.25 1.13 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462.48 -52.18 -13 -39.18 -65.01 -59.37 0.81 8.00 H
5193.72 -43.20 -13 -30.20 -61.73 -52.25 0.95 10.00 H
Middle 6924.96 -47.29 -13 -34.29 -68.63 -59.56 1.13 13.40 H
3462.48 -51.03 -13 -38.03 -64.37 -62.82 0.81 12.60 \Y
5193.72 -45.56 -13 -32.56 -64.19 -57.31 0.95 12.70 \Y
6924.96 -47.15 -13 -34.15 -68.14 -57.72 1.13 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -51.00 -13 -38.00 -63.83 -58.19 0.81 8.00 H
5191.02 -41.18 -13 -28.18 -59.71 -50.23 0.95 10.00 H
Middle 6921.36 -46.34 -13 -33.34 -67.68 -58.61 1.13 13.40 H
3460.68 -50.84 -13 -37.84 -64.18 -62.63 0.81 12.60 \
5191.02 -45.55 -13 -32.55 -64.18 -57.30 0.95 12.70 V
6921.36 -46.95 -13 -33.95 -67.94 -57.52 1.13 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -53.02 -13 -40.02 -65.85 -60.21 0.81 8.00 H
5184.27 -45.94 -13 -32.94 -64.47 -54.99 0.95 10.00 H
Middle 6912.36 -47.46 -13 -34.46 -68.80 -59.73 1.13 13.40 H
3456.18 -51.40 -13 -38.40 -64.74 -63.19 0.81 12.60 \Y
5184.27 -46.12 -13 -33.12 -64.75 -57.87 0.95 12.70 V
6912.36 -48.52 -13 -35.52 -69.51 -59.09 1.13 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG582503B

LTE Band 4 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3451.68 -53.60 -13 -40.60 -66.43 -60.79 0.81 8.00 H
5177.52 -43.27 -13 -30.27 -61.80 -52.32 0.95 10.00 H
Middle 6903.36 -46.86 -13 -33.86 -68.20 -59.13 1.13 13.40 H
3451.68 -52.65 -13 -39.65 -65.99 -64.44 0.81 12.60 \
5177.52 -46.76 -13 -33.76 -65.39 -58.51 0.95 12.70 V
6903.36 -47.39 -13 -34.39 -68.38 -57.96 1.13 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3447.18 -53.60 -13 -40.60 -66.43 -60.79 0.81 8.00 H
5170.77 -45.56 -13 -32.56 -64.09 -54.61 0.95 10.00 H
Middle 6894.36 -47.42 -13 -34.42 -68.76 -59.69 1.13 13.40 H
3447.18 -52.64 -13 -39.64 -65.98 -64.43 0.81 12.60 \
5170.77 -48.74 -13 -35.74 -67.37 -60.49 0.95 12.70 V
6894.36 -48.26 -13 -35.26 -69.25 -58.83 1.13 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG582503B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1671.92 -59.47 -13 -46.47 -62.02 -63.29 0.53 6.50 H

2507.88 -57.23 -13 -44.23 -62.65 -60.10 0.68 5.70 H
Middle 3343.84 -55.56 -13 -42.56 -65.58 -60.60 0.81 8.00 H

1671.92 -60.35 -13 -47.35 -63.26 -64.17 0.53 6.50 \

2507.88 -56.65 -13 -43.65 -60.97 -59.52 0.68 5.70 V

3343.84 -56.42 -13 -43.42 -65.43 -61.46 0.81 8.00 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1670.48 -59.90 -13 -46.90 -62.45 -63.72 0.53 6.50 H

2505.72 -58.09 -13 -45.09 -63.51 -60.96 0.68 5.70 H
Middle 3340.96 -56.35 -13 -43.35 -66.37 -61.39 0.81 8.00 H

1670.48 -60.73 -13 -47.73 -63.64 -64.55 0.53 6.50 \

2505.72 -57.48 -13 -44.48 -61.80 -60.35 0.68 5.70 \

3340.96 -56.73 -13 -43.73 -65.74 -61.77 0.81 8.00 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
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Report No. : FG582503B

LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1668.68 -59.27 -13 -46.27 -61.82 -63.09 0.53 6.50 H

2503.02 -57.10 -13 -44.10 -62.52 -59.97 0.68 5.70 H
Middle 3337.36 -56.32 -13 -43.32 -66.34 -61.36 0.81 8.00 H

1668.68 -60.65 -13 -47.65 -63.56 -64.47 0.53 6.50 \

2503.02 -55.72 -13 -42.72 -60.04 -58.59 0.68 5.70 V

3337.36 -56.46 -13 -43.46 -65.47 -61.50 0.81 8.00 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1664.18 -59.72 -13 -46.72 -62.27 -63.54 0.53 6.50 H

2496.27 -58.36 -13 -45.36 -63.78 -61.23 0.68 5.70 H
Middle 3328.36 -56.19 -13 -43.19 -66.21 -61.23 0.81 8.00 H

1664.18 -60.59 -13 -47.59 -63.50 -64.41 0.53 6.50 \

2496.27 -56.91 -13 -43.91 -61.23 -59.78 0.68 5.70 \

3328.36 -57.61 -13 -44.61 -66.62 -62.65 0.81 8.00 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5065.68 -44.70 -25 -19.70 -62.33 -53.75 0.95 10.00 H
7598.52 -44.34 -25 -19.34 -69.96 -56.58 1.46 13.70 H
Midd| 10131.36 -45.73 -25 -20.73 -73.28 -57.62 1.31 13.20 H
adie 5065.68 -43.79 -25 -18.79 -61.69 -52.8356 0.95 10.00 \
7598.52 -45.43 -25 -20.43 -69.76 -57.6656 1.46 13.70 V
10131.36 -43.30 -25 -18.30 -69.78 -55.1856 1.31 13.20 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5061.18 -43.51 -25 -18.51 -61.14 -52.56 0.95 10.00 H
7591.77 -44.00 -25 -19.00 -69.62 -56.24 1.46 13.70 H
Middle 10122.36 -44.93 -25 -19.93 -72.48 -56.82 1.31 13.20 H
5061.18 -41.89 -25 -16.89 -59.79 -50.9356 0.95 10.00 \
7591.77 -44.84 -25 -19.84 -69.17 -57.0756 1.46 13.70 V
10122.36 -46.30 -25 -21.30 -72.78 -58.1856 1.31 13.20 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : ZMOL830
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Report No. : FG582503B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset O

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5056.68 -45.03 -25 -20.03 -62.66 -54.08 0.95 10.00 H
7585.02 -44.14 -25 -19.14 -69.76 -56.38 1.46 13.70 H
Middle 10131.36 -45.36 -25 -20.36 -72.91 -57.25 1.31 13.20 H
5056.68 -43.45 -25 -18.45 -61.35 -52.4956 0.95 10.00 \
7585.02 -45.44 -25 -20.44 -69.77 -57.6756 1.46 13.70 V
10131.36 -46.29 -25 -21.29 -72.77 -58.1756 1.31 13.20 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 /20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5052.18 -44.28 -25 -19.28 -61.91 -53.33 0.95 10.00 H
7578.27 -44.67 -25 -19.67 -70.29 -56.91 1.46 13.70 H
Middle 10104.36 -45.31 -25 -20.31 -72.86 -57.20 1.31 13.20 H
5052.18 -43.71 -25 -18.71 -61.61 -52.7556 0.95 10.00 \Y
7578.27 -45.34 -25 -20.34 -69.67 -57.5756 1.46 13.70 V
10104.36 -46.28 -25 -21.28 -72.76 -58.1656 1.31 13.20 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : ZMOL830

Page Number
Report Issued Date : Jan. 27, 2016
Report Version

: B11 of B16

: Rev. 01
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Report No. : FG582503B

LTE Band 13 /5MHz / QPSK / RB Size 1 Offset O

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1559.5 -60.89 -40 -20.89 -63.44 -64.71 0.53 6.50 H
2339.25 -57.31 -13 -44.31 -62.73 -60.18 0.68 5.70 H
Middle 3119 -56.02 -13 -43.02 -66.04 -61.06 0.81 8.00 H
1559.5 -60.07 -40 -20.07 -62.98 -63.89 0.53 6.50 \
2339.25 -56.04 -13 -43.04 -60.36 -58.91 0.68 5.70 V
3119 -56.03 -13 -43.03 -65.04 -61.07 0.81 8.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555.18 -60.79 -13 -47.79 -63.34 -64.61 0.53 6.50 H
2332.77 -57.22 -13 -44.22 -62.64 -60.09 0.68 5.70 H
Middle 3110.36 -56.27 -13 -43.27 -66.29 -61.31 0.81 8.00 H
1555.18 -60.22 -13 -47.22 -63.13 -64.04 0.53 6.50 \
2332.77 -57.38 -13 -44.38 -61.70 -60.25 0.68 5.70 \
3110.36 -56.27 -13 -43.27 -65.28 -61.31 0.81 8.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : ZMOL830
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Report No. : FG582503B

LTE Band 17/ 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1415.68 -59.20 -13 -46.20 -61.75 -63.02 0.53 6.50 H
2123.52 -57.59 -13 -44.59 -63.01 -60.46 0.68 5.70 H
Middle 2831.36 -54.98 -13 -41.98 -65.00 -60.02 0.81 8.00 H
1415.68 -58.99 -13 -45.99 -61.90 -62.81 0.53 6.50 \
2123.52 -56.55 -13 -43.55 -60.87 -59.42 0.68 5.70 V
2831.36 -55.89 -13 -42.89 -64.90 -60.93 0.81 8.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1411.18 -60.26 -13 -47.26 -62.81 -64.08 0.53 6.50 H
2116.77 -46.01 -13 -33.01 -52.38 -48.88 0.68 5.70 H
Middle 2822.36 -54.57 -13 -41.57 -64.59 -59.61 0.81 8.00 H
1411.18 -59.58 -13 -46.58 -62.49 -63.40 0.53 6.50 \
2116.77 -55.99 -13 -42.99 -60.31 -58.86 0.68 5.70 \
2822.36 -55.45 -13 -42.45 -64.46 -60.49 0.81 8.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : ZMOL830
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LTE Band 26 / 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -60.82 -13 -47.82 -63.37 -64.64 0.53 6.50 H
2507.47 -58.72 -13 -45.72 -64.14 -61.59 0.68 5.70 H
Middle 3343.3 -56.97 -13 -43.97 -66.99 -62.01 0.81 8.00 H
1672 -60.40 -13 -47.40 -63.31 -64.22 0.53 6.50 \
2507.47 -56.71 -13 -43.71 -61.03 -59.58 0.68 5.70 V
3343.3 -57.45 -13 -44.45 -66.46 -62.49 0.81 8.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1669 -61.06 -13 -48.06 -63.61 -64.88 0.53 6.50 H
2505.45 -58.48 -13 -45.48 -63.90 -61.35 0.68 5.70 H
Middle 3340.6 -56.19 -13 -43.19 -66.21 -61.23 0.81 8.00 H
1669 -60.72 -13 -47.72 -63.63 -64.54 0.53 6.50 \
2505.45 -56.78 -13 -43.78 -61.10 -59.65 0.68 5.70 \
3340.6 -57.43 -13 -44.43 -66.44 -62.47 0.81 8.00 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : ZMOL830
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LTE Band 26 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1669 -60.93 -13 -47.93 -63.48 -64.75 0.53 6.50 H
2502.75 -58.31 -13 -45.31 -63.73 -61.18 0.68 5.70 H
Middle 3337 -57.26 -13 -44.26 -67.28 -62.30 0.81 8.00 H
1669 -59.93 -13 -46.93 -62.84 -63.75 0.53 6.50 \
2502.75 -55.81 -13 -42.81 -60.13 -58.68 0.68 5.70 V
3337 -57.97 -13 -44.97 -66.98 -63.01 0.81 8.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1664 -61.87 -13 -48.87 -64.42 -65.69 0.53 6.50 H
2496 -58.97 -13 -45.97 -64.39 -61.84 0.68 5.70 H
Middle 3328 -56.85 -13 -43.85 -66.87 -61.89 0.81 8.00 H
1664 -60.78 -13 -47.78 -63.69 -64.60 0.53 6.50 \
2496 -56.77 -13 -43.77 -61.09 -59.64 0.68 5.70 \
3328 -57.58 -13 -44.58 -66.59 -62.62 0.81 8.00 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : ZMOL830
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LTE Band 26 / 15MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1629.5 -57.84 -13 -44.84 -65.41 -64.52 0.57 9.40 H
2444.25 -58.48 -13 -45.48 -70.76 -66.19 0.74 10.60 H
26765 3259 -56.22 -13 -43.22 -71.82 -65.82 0.85 12.60 H
1629.5 -59.33 -13 -46.33 -66.16 -66.01 0.57 9.40 \
2444.25 -58.58 -13 -45.58 -70.08 -66.29 0.74 10.60 V
3259 -57.22 -13 -44.22 -71.83 -66.82 0.85 12.60 V
1660 -60.69 -13 -47.69 -63.24 -64.51 0.53 6.50 H
2489.25 -58.67 -13 -45.67 -64.09 -61.54 0.68 5.70 H
Middl 3319 -56.95 -13 -43.95 -66.97 -61.99 0.81 8.00 H
adie 1660 -60.89 -13 -47.89 -63.80 -64.71 0.53 6.50 \
2489.25 -57.16 -13 -44.16 -61.48 -60.03 0.68 5.70 V
3319 -57.71 -13 -44.71 -66.72 -62.75 0.81 8.00 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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